



WEIGHT TEST CERTIFICATE

Certificate No.: 2023-12-3D-23-0525-01

Name and address of bearer/Manufacturer :Başak Hassas Sac İşleme Mühendislik
Makina İmalat Montaj İnş.Tes.Taah.San ve Tic.Ltd.Şti

We hereby certify that according to the results of the inspection, the product mentioned below fulfills the contractual requirements governing mission entrusted to 3D INCERTA.

Product is marked with hard stamp Yes No: 3D INCERTA hard stamp on the item

Description of product: Manual Spreader Beam

Model & Type

User :Inojen Enerji Tek. ve Yatırımlar A.Ş
Project : CK 1983
Project no : SWL 30 Tons
Serial Number :2015

Inspection date or period:

Weight tests performed with loads of 56,5 ton
respectively with satisfactory results on

25.12.2023

Load test performed
at 56,5 tons
Results : Satisfactory

Inspected by:

Mustafa GÖKYÜREK

Istanbul , Issue Date: 25.12.2023

Expert of 3D INCERTA